D128-42
MODEL DIESEL PILE HAMMER
D138-42

SPARE PARTS BOOK

Corporate Office
7032 S. 196th Street
Kent, WA, USA 98032
Tel: 1-800-248-8498
Tel: 1-253-872-0141
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Fr5 B3 AR = &iE
No Parts-No. Description Q'ty. Remark
- 180.00 D128 & R 3t 4E diesel pile hammer D128 1
- 185.00 D138 & R 22 ihiE diesel pile hammer D138 1
1 180.01A D128 F A& & &%, cylinder lower part complete for 1 % 3R
D128
1 185.01 D138 FiA&r ¥ &, cylinder lower part complete for 1 %3 R
D138
2 180.02.00A D128 #kih & ¥ A&, variable-delivery ~ fuel pump 1 %570
complete for D128
2’ 185.02.00 D138 #kih & K A&, variable-delivery  fuel pump 1 %570
complete for D138
3 180.03 A AL E R, cylinder upper part complete 1 %137
4 137.05.00 HFE R KR trip gear complete 1 # 15 W
5  180.06 B E AR set connecting parts complete 1 F1T R
6 180.07.00 IR lube pump complete 2 %19 W
7 180.08 TERER impact block complete 1 %217
8 180.09A D128 Li&F&E & striking weight (piston) complete 1 %21
for D128
8  185.09 D138 LiF&E &, striking weight (piston) complete for 1 %21
D138
9 180.10 BRI RE transport protecting kit complete 1 %237
10  180.11 PR & 34 B G fuel line/breather line complete 1 % 25
11 180.12 HEWE R A% lube line with connecting complete 1 %297
12 180.00-1 AE Tk inner damping ring 1
* 180.14 F B AR AR, Guide clamp 4 HEN
* 180.15 FEBEE Guide gib 4 T
* 180.16 I ELA8 B A tool box complete (page 33) 1 %31 R
E: W FFORME T RIS
SEMW

Copyright © 2011 American Piledriving Equipment, Inc. All Rights Reserved



4
fl-ﬁl
8
15 = f.=z o
[((JED]
7 T 311

SEMW

Copyright © 2011 American Piledriving Equipment, Inc. All Rights Reserved



Fr5 B3 AR = &iE
No Parts-No. Description Q'ty. Remark
- 180.01A D128 FiA &L & &%, cylinder lower part complete 1
- 185.01.00 D138 FiA4L & &R cylinder lower part complete 1
1 180.01.01A D128 Fia 4L cylinder lower part for D128 1
r 185.01.01 D138 Fia#r cylinder lower part for D138 1
2 137.01.01-3 R 4 HR A M36 x 54 threaded insert M36 x 54 40
3 180.01-2 #h sealing ring 1
4  JB1000-87 A M18x 1.5 plug screw MI 8 x 1.5 1
5  135.01.00-2 #WE A18 x 22 sealing ring A18 x 22 1
6  180.01.02-1 S REEEZN ring 2 piece 1
7 180.01.01-2 AALE cylinder sleeve 2
7’ 185.01.01-2 AL cylinder sleeve 2
8  135.01.02-2 ARk reducer 8
9  135.01.02.02A  -F3kAeib®H M10 x 1 grease nipple M10 x 1 8
10  136.01.00-2 24T M36 reduced screw M36 24
10 180.14-1 SEAT screw 20
11  136.01.01-4 58 7] A4 dowel pin 24
12 180.01-1 I o rubber ring 2 piece 1
13 180.01.02 HER 2 cylinder end ring 2 piece complete 1
13> 185.01.02 HERE cylinder end ring 2 piece complete 1
SEMW

Copyright © 2011 American Piledriving Equipment, Inc. All Rights Reserved



| 4
/-/J 5
ca—‘"'/ ~
& o
i
.
o
L i
13 }I'NE
3 P
6 — A E]
12 | )
3
SEMW 4

Copyright © 2011 American Piledriving Equipment, Inc. All Rights Reserved



Fr5 B3 AR = &iE
No. Parts-No. Description Qty. Remark
- 180.02.00A D128 #kih & ¥ A&, variable-delivery  fuel pump 1
complete for D128
- 185.02.00 D138 ki & & R, variable-delivery fuel pump 1
complete for D138
1 135.02.00-1 ZHHH AL8 x 22 sealing ring A18 x 22 2
2 JB1001-77 A M18x 1.5 plug screw M18 x 1.5 2
3 135.02.00-3 F AR E push cap 1
4 135.02.00-4 PP #EK 0.3 adjusting washer 0.3 1
5  135.02.00-5 PEF#K 0.4 adjusting washer 0.4 1
6  135.02.00-6 PP K 05 adjusting washer 0.5 1
7 135.02.00-7 PP E 0.6 adjusting washer 0.6 1
8  135.02.00-8 E% pressure spring 1
9  135.02.00-9 JEAF push rod 1
10 GB/T879-1986 B[R] A2 4Y 6 % 40 dowel pin 6 x 40 1
11 135.02.00-10 FALAE screen pin 1
12 135.02.00-11 %, pressure spring 5.5 x 20 x 1.2 1
13 135.02.00-12 OAHE22x3 round sealing ring 22 x 3 1
14 135.02.00-13 RN cam 1
15  135.02.00-14 RN cam 1
16  135.02.00-15 w3k E spring 1
17 135.02.00-16 A 4 pin 1
18  180.02.00-17B  JEihALAF pump lever 1
19  135.02.00-18 ¥k swivel spring 1
20  2-137 OAE round sealing ring 1
21 135.02.00-20 E% pressure spring 1
22 180.02.00-21 53 spring retaining collar 1
23 180.02.00-22 345 X E A IR conical ring 2 piece 1
24 180.02.00-23 FE At E guide sleeve 1
25  180.02.00-24 A ] holder ring 1
26 135.02.00-25 %4 ] 4244 28 x 80 dowel pin 28 x 80 4
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Fr5 B3 AR = &iE
No. Parts-No. Description Q'ty. Remark
27  135.02.00-29 AL sealing ring A20 x 24 1
28  GB/T5782-1986 #%A2 M8 x 50 locking screw M8 x 50 1
29  135.02.00-31 PRI & protecting cap 2
30 135.02.01 MELE RSO switch shaft 1
31  180.02.01 D128 £ E A+ ¥ A&, pump element complete for D128 1
31"  185.02.01 D138 42 E AT E A&, pump element complete for D138 1
32 2-229 O A [ 59.92 x 3.53 round sealing ring 59.92 x 3.53 1
33 2-143 O A H 61.60 x 2.62 round sealing ring 61.60 x 2.62 1
34  2-146 O A H 66.34 x 2.62 round sealing ring 66.34 x 2.62 1
35  135.02.04 BRI ER rope disc complete 1
36  180.02.05B FAR AR, pump body complete 1
37 GB/T879-1986  7#/M4 R Ax4k 6 x 28 dowel pin 6 x 28 1
38 GB/T879-1986 7P [R 4244 5% 40 dowel pin 5 x 40 1
39  180.02.11 YL regulation rope 2
40  180.02.02A EY pump cover complete (page 9) 1 %FI9R
41 135.02.06 3 1R AR check-non-return  valve complete 1 FOR

(page 9)
42 135.02.09 Bt 1) AR, suction valve complete (page 9) 1 FOW
43 180.02.10 ERERE RS- stop valve complete (page 9) 1 FIOR
SEMW
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75 oy 4 AR = #iE
No. Parts-No. Description Qty. Remark
1 180.02.02A T & & pump cover complete 1
2 135.02.02-2 # ring 1
3 135.02.02-3 1k Zh4H stop pin 1
4 135.02.02.01 EEES stop 1
5 GB/T879-1986 ¥4 [ 424K 10 x 32 dowel pin 10 x 32 1
6 135.02.06 o e ] A check-non-return valve complete 1
7 135.02.06-I i) housing 1
8 135.02.06-2 &) % valve piston 1
9 135.02.06-3 E% pressure spring 1
10  135.02.06-4 K screw 1
11 135.02.06-5 ERGESSN ring type nipple 1
12 180.02.10 1] 5 ) s AR, stop valve complete 1
13 180.02.10-1 & AT valve 1
14 180.02.10-2 E% pressure spring 1
15  2-114 O A & 15.54 x 2.62 round sealing ring 15.54 x 2.62 1
16  180.02.10-4 HR threaded plug 1
17 135.02.10-5 R pressure spring 1
18 P125 OAHE 123x2.4 round sealing ring 12.3 x 2.4 1
19  180.02.10-7 (BEES valve screw 1
20 GB/T893-1986 M3 E 22x1 circlip 22 x 1 1
21  GB/T308-1989 %Wk 10.319 ball ©10.319 2
22 135.02.09 Rt IR % suction valve complete 1
23 135.02.09-1 #EE sleeve 1
24 135.02.09-2 E% 73%x8x0.7 pressure spring 7.3 x 8 x 0.7 1
25  135.02.09-3 K washer 1
26  135.02.09-4 R threaded plug 1
27  135.02.09-5 #l washer 1
28  135.02.09-6 ViR s adjusting washer 1
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5 K5 2 AR #= #ix

No. Parts-No. Description Q'ty. Remark
1 180.11.04 Rk 1 injection valve complete 4
2 180.11.04-1 P AR injection valve body 4
3 135.02.07-2A B % spring washer 4
4 135.02.07-3 PER locking plate 8
5 135.02.07-4 (BINS valve piston 4
6 135.02.07-5 E% pressure spring 4
7 135.02.07-7 WA R adjusting washer 8
8 135.02.00-26 BAEER threaded pipe joint 4
9 135.02.00-27 PR A4 21 % 28 dowel pin 21 x 28 8
10  135.02.00-28 3B sealing 4
11 135.02.00-32 OMKE 17x15 round sealing ring 17 x 1.5 8
12 135.02.00-33 S ERAT hollow screw 4
13 180.11.02 S/EME (1L1K) high pressure hose line ( 1100mm ) 1
14 180.11.01 S/EME (032 K) high pressure hose line (320mm ) 4
15  137.11.01 S/EME (092 K) high pressure hose line ( 920mm ) 1
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Fr5 B3 AR = &iE
No Parts-No. Description Q'ty. Remark
- 180.03 bR ALE R cylinder upper part complete 1
1 180.03.01 LAAAR cylinder upper port 1
2 136.01.01-4 8 ] A 4K dowel pin 8
3 180.03-1 RN ratchet 2
4 180.03.07 AL extend cylinder 1
5 135.03.00-3 504 7] 4244 13%60 dowel pin 13x60 2
6  135.01.02.02A  -F3kAeib®% M10 x | grease nipple M10 x | 6
7 180.03.02 ik Bk filter elbow 2
8  135.03.06 28 SRR B R, plug screw “diesel” complete 1
9 GB/T5782-1986  #%4& M24 x 110 screw M24 x 110 12
10  135.03.04 HEREEE A S plug screw “oil” complete 1
11  135.03.05 22 3R KB R, plug screw “diesel” complete 1
12 GB/T6185-1986 %4k M24 nut M24 12
13 135.03.02 SRR TN filter elbow 2
14 JB/T987-1977  #A washer 4
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Fr5 B3 AR = &iE
No. Parts-No. Description Qty. Remark
1 137.05.00 HLH R E AR trip gear complete 1
2 137.05.00 -1 EEE T sheave pin 1
3 137.05.00-2 R4 driving pin 1
4 137.05.00-3 IS 3 leaf spring 2
5  137.05.00-4 JEM plate 1
6  137.05.00-5 AL B ) pawl 1
7 137.05.00-6 A shackle 2
8  137.05.00-7 ¥k torsion spring 1
9 137.05.00-8 4 shaft 1
10 137.05.00-9 4 shaft 1
11 137.05.00-10 A 4 joint bolt 1
12 137.05.00-11 4 shaft 2
13 135.06.00-6 A M16 x 45 locking screw M16 x 45 8
14 137.05.01-1 21K guide body 1
15  137.05.01-2 At E sleeve 2
16  137.05.01-3 At E sleeve 2
17 137.05.07 LR One-point steeve 1
18  137.05.03 TR AR rope pulley complete 2
19 137.05.04 BYAT lever 1
20  137.05.05 ALBYALAT pawl lever 1
21 GB91-86 JF 2 4% 10X120 Split pin 10X120 1
22 135.01.02.02A  -FkAmidhuE M10 x| grease nipple M10 x | 2
23 GB/T879-1986 M [E 424K 16 x 100 dowel pin 16 x 100 2
24 GB/T879-1986 % [F] 4244 10 x 100 dowel pin 10 x 100 2
25 GB894.1-86 5% b 4% B 60X2 Circlip 60X2 6
26 GB91-86 JF o 44 10X80 Split pin 10X80 2
27  137.05.06 Shin & flange complete 1
28 GB/T70-1985 24T M12 x 30 cylinder M12 x 30 12
29 GB893.1-86 5% 3% B 160 Circlip 160 2
30 GB278-1994 4h7% 60218 bearing 60218 4
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5 K5 2 AR #= #ix

No. Parts-No. Description Q'ty. Remark

1 180.06 BB AR set connecting parts complete 1

2 136.01.00-2 74T M36 screw M36 18

3 180.06.00-1 Rk A M16 stud bolt M16 10

4 135.06.00-5 $EH M16 locking nut M16 10

5  135.06.00-6 $ZA> M16 x 45 locking screw M16 x 45 18

*  136.01.01-4 560 [ AL 4K Dowel pin 8 hEN

* 180.14-1 AT FH&#AT Screw (for guide clamps with 20 HAFF
AELGYIESE) cylinder lower part)

*  GB5782-86 A M24X270 (Al Reduced screw M24X270 (for guide 8 A
F e AR F R eGi%  gibs with trip gear)
#)

Er o FTRMEE T RES
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75 oy 4 AR ¥z
No Parts-No. Description Qty. Remark
- 180.07.00 T v FR lube pump complete 2
1 135.07.00-1 Gl pin 2
2 135.07.00-2 At & sleeve 2
3 135.07.00-3 IR adaptor (tube to thread) 2
4 135.07.00-4 E% 7.3%x29.4%1.2 pressure spring 7.3 x 29.4 x 1.2 2
5  180.07.00-5 R plug screw 2
6  135.07.00-6 JE i ATAT pump lever 2
7 180.07.00-7 FAK pump body 2
8 135.07.00-8 JE% 10x43 %2 pressure spring 10 x 43 x 2 2
9  135.07.00-9 EEC ring 2
10 135.07.00-10 JE% 22x52%28 pressure spring 22 x 52 x 2.8 2
11 135.07.00-11 pg] washer 2
12 135.07.00-12 R plug screw R1” 2
13 GB/T70-1985 24T M8 x 35 screw M8 x 35 8
14  135.02.00-25 5604 ) AZ4H 28 x 80 dowel pin 28 x 80 4
15  135.02.00-3I P& protecting cap 2
16  180.07.01 AR EATE AR cylinder complete 2
17 135.07.01-3 O A3+ 30x3 round sealing ring 30 x 3 2
18  135.07.01-4 O A Z 3 26 %3 round sealing ring 30 x 3 2
19  135.02.00-12 O A 41 22 %2 round sealing ring 22 x 2 2
- 135.07.02 P IR R piston complete 2
20  135.07.02-1 VAR piston 2
21 135.07.02-2 O A %3 B round sealing ring 2
22 135.07.02-3 % slide ring 2
23 135.07.03 3 1] R pressure vale complete 6
24 135.07.03-1 LTS ring type nipple 6
25  135.07.03-2 RAEIRAT hollow screw 6
26 135.07.03-3 w3 E sealing ring A12 x 15.5 12
27  135.07.03-4 B IR adaptor (tube to thread) 6
28  135.07.03-5 R threaded plug 6
29  135.07.03-6 E% pressure spring 6
30  135.07.03-7 O A E3HE 8x2 round sealing ring 8 x 2 8
31 GB/T308-1989 ERIR D6 ball ©6 6
32 135.07.04-1 R plug screw complete 2
33  135.02.00-29 R sealing ring A20 x 24 2
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5 K5 2 AR #= #ix

No. Parts-No. Description Q'ty. Remark
1 180.08 TEEER impact block complete 1
2 180.08-1 TEE impact block 1
3 180.08--2 prag 7N piston ring 14
) striking weight (piston) complete for 1
4 180.09A EEERE R (D128)
D128
) striking weight (piston) complete for 1
4 185.09 EEERE R (D138)
D138
5 180.09-1A &R (D128) striking weight (piston) for D128 1
5°  185.09-1 &% (D138) striking weight (piston) for D138 1
6  180.09-2 [EEEZS catch piston ring 1
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5 K5 2 AR #= #ix

No. Parts-No. Description Q'ty. Remark
1 180.10 BRI R E transport protecting complete 1

2 180.10.1.1 2T securing clamp 2

3 135.06.00-4 804 B AZ4H 40 x 75 dowel pin 40 x 75 2

4 135.06.00-2 50k B 32 A M24 reduced screw M24 2

5  180.10-1 BHAILEM exhaust cover complete 4

11 180.10.02 EARA AR cylinder slot cover complete 1

12 135.10.02-2 +F e F star handle 1

13 137.10.02.02 HF 84T tommy screw 1

14 GB/T879-1986 %4 [ 4245 6 x 60 dowel pin 6 x 60 1

15  135.10.00-1 ZAIFEAT MA2 % 3 locking screw M42 x 3 2

16 180.10.3A RIP & ¥R protecting cap complete 1
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5 K5 2 AR #= #ix

No. Parts-No. Description Q'ty. Remark

- 180.11.03A AR/E R 8 8 T4 B 4 fuel line/breather line complete 1
1 180.11.03-1 I (4K) hose (4000mm long) 2
2 GB91-86 44 3.2 %36 pin 3.2 x 36 2

180.11.03.02A A HH switch valve 2
3 180.11.03.02-1A &4k valve body 2
4 180.11.03.02-2A &% piston 2
5 2-106 O A %4+ 15.6 x 1.78  round sealing ring 15.6 x 1.78 2
6  20111-22-12 B (0.3 K) hose (300mm long) 2
7 No.1 &4E 7/87 -1 1/4” hose clip 7/8” -1 1/4” 6
8 GB/T5782-1986  #%4T M8 x 12 locking screw M8 x 12 4
9  137.11.034 R clip 4
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Fr5 B3 AR = &iE
No Parts-No. Description Q'ty. Remark
9 180.11.01 5 /EhE high pressure hose 4
10  180.11.02 5EHE high pressure hose 1
11 137.11.00-3 AtE sleeve 6
12 137.11.00-4 5k clip 2
13 137.11.00-5 JEHR plate 2
14 137.11.00-6 =Bk T-piece 2
15 137.11.00-7 ERGESSS hose piece 2
16 137.11.00-9 FAF locking nut 2
17 JB1897-1977 +£ 10 clamping sleeve 2
18 137.11.00-8 5k clip 2
19  GB/T5782-1986 #%ttk M8 x 12 locking screw M8 x 12 16
20 GB/T93-1987 #E washer 8 16
21 137.11.02 5 /EhE high pressure hose 1
22 137.11.00-1 5k clip 2
23 137.11.00-2 JEH plate 4
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Fr5 B3 AR = &iE
No. Parts-No. Description Q'ty. Remark
180.12 R wER A% lube line with connecting complete 1
2 180.12-1 B (0.39 K) hose (0.39m long) 8
3 180.12-2 B (0.24 K) hose (0.24m long) 2
4 180.12-3 B (0.9 K) hose (0.9m long) 2
5  180.12-4 fE (6K) hose (6m long) 1
6  137.12.00-5 3 hose clip 2
7  GB/T93-1987 #H 8 ring 8 30
8  180.12-7 B (073 K) hose (0.73m long)
9 137.12.00-8 gk hose clip
10  180.12-9 B (5.7 K) hose (5.7m long) 1
11 137.12.00-10 gk hose clip 6
12 180.12-11 K% (1.87 k) hose (1.87m long) 2
13 137.12.00-1 gk hose clip 4
14  135.12.00-7 ERGE: SN T-piece 6
15  GB/T5782-1986 43241 M8 x 12 locking screw M8 x 12 30
16  180.12.01 #E (35 K) hose (3.5m long) 1
17 135.07.03-1 GEES S ring type nipple 12
18  135.07.03-2 RAEIRAT hollow screw 12
19  135.07.03-3 ZH B sealing ring 24
20  180.12.02 I (3.9 K) hose (3.9m long) 1
21 No.000 &4k 7/167°-5/8” hose clip 7/16”°-5/8” 36
22 No.0 "% 5k 5/87-1” hose clip 5/8”-1" 2
SEMW 29



30

SEMW

Piledriving Equipment, Inc. All Rights Reserved

Copyright © 2011 American



Fr5 B3 AR =
No Parts-No. Description Q'ty. Remark
- 180.16 I BB W tools and accessories 1
1 180.16.1 g S/ piston ring fitting band cp1. 1
2 180.16.2 &R AR piston ring fitting pliers cpl. 1
3  135.16.03 R assembly plate 2
4  135.16.04-1 B assembly plate 1
5 135.16.04-2 EHEMR connecting plate 1
6 135.16.04-3 AR bolt 2
7 135.16.04-4 4 pin sheave 1
8 135.16.04-5 #3038 $12/$ 16 punch ¢12/¢ 16 1
9  135.16.04-6 FILE 4 D8 punch ¢4/ 8 1
10  135.16.04-7 KR single-head spanner 1
11 135.16.05 I A4 tool box 1
12 R4 &6 x 35m rope 35m long 2
13 R J%% &6 x 70m rope 70m long 1
14 2350-20/36DW  #R4bIRF ratchet spanner 1
15 GB/T825-1988 T IR AT M64 ring screw M64 1
16  GB/T825-1988 7 3 ¥%4T M10 ring screw M10 1
17 GB/T879-1986 i R 4244 10 x 100 dowel pin 10 x 100 2
18 GB/T879-1986 B R 44K 16 x 100 dowel pin 16 x 100 2
19 GB/T879-1986 MM R AEAR 3% 16 dowel pin 3 x 16 1
20 GB/T8918-1996 4W#24% 6 x 37-32.5-170 cable wire 8m 1
21 GB/T8918-1996 4K %5, 6 x 37-24-170 cable wire 8m 2
22  GB/T5976-1986 4& k& 22KT cable clamp 10
23  GB/T5976-1986  4& 3k 24KT cable clamp 8
24  GB/T5976-1986 4& k& 32KT cable clamp 10
25 GB/T4388-1995 kx5 30 x 32 double ended open spanner 30 x 32 1
26  GB/T4388-1995 kx5 19 x 22 double ended open spanner 19 x 22 1
27  GB/T4388-1995 3 kixF 46 single ended open spanner 46 1
28  GB/T4388-1995 - ki3rF 27 single ended open spanner 27 1
29  GB/T4388-1995 #k3kF 17 single ended open spanner 17 1
30 GB/T4388-1995 ¥ 3kirF 55 single ended open spanner 55 1
SEMW 31

Copyright © 2011 American Piledriving Equipment, Inc. All Rights Reserved



5 K5 2 AR #= #ix

No. Parts-No. Description Q'ty. Remark
31  GB/T4388-1995 A#ft3kF 22 x 24 double ended ring spanner 22 x 24 1
32  GB/T3390-1989 A HIKFIEE 22 socket wrench SW22 1
33  GB/T3390-1989 £ HiRFHEE 46 socket wrench SW46 1
34  GB/T5356-1998 M <A F 5 angled screw driver 5 1
35 GB/T5356-1998 K< A4kF 6 angled screw driver 6 1
36  GB/T5356-1998 M-~ AT 8 angled screw driver 8 1
37  GB/T5356-1998 M >~ A4&F 10 angled screw driver 10 1
38  GB/T5356-1998 -~ AT 14 angled screw driver 14 1
39  GB/T5356-1998 M~ A #kF 19 angled screw driver 19 1
40 A XA 3% B 4 pliers A19 1
41 Z4A g safety helmet 1
42 JE 773 42 180ml oil feeder 1
43  135.16.06 5 BLIORS grease gun 1
44 180.16-1 SRAT screw 6
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